Repair Order
Due: $9,170.48

Date Printed: 04/23/2024
Date Promised: 04/17/2024

Unit 2017 BRP 850 E-TEC Summit X 850 E-TEC Color: Keyboard:
VIN/Serial No:2BPSTDHD8HV000092 Plate: Odom/Hrs In:0 Out:0
CREATED FROM SERVICE SCHEDULER
Description:ESTlMATE CRASH DAMAGE
INUSRANCE CLAIM GOING.
Labor
| Description |
Labor Subtotal $0.00
Job Subtotal $0.00
Approve: Decline: O
ESTIMATE IMPACT DAMAGE

Description:FRONT LH SUSPENSION IMPACTED A TREE. THE FRONT S MODULE AND E MODULE APPEAR TO BE CRACKED, SUSPENSION

ARMS BROKEN. INSPECT AND ESTIMATE DAMAGE

Resolution:this is a pretty big impact it has broken both the engine module, and the suspension module. also has bent many components that are tied
into both of these parts. both front a arm are broken. there will be more once the unit is taken apart this is just the rough quote to start.

Page 1 of 3

Parts
|Part # Qty Description Price Discount Total |
506153057 1.00 ROD ASS Y $86.99 $0.00 $86.99
506153294 1.00 CAP $30.99 $0.00 $30.99
293150008 10.00 RIVET-POP 3/16 $0.99 $0.00 $9.90
505074033 1.00 FRONT SHOCK $309.99 $0.00 $309.99
505074049 1.00 DEEP BLACK SPRING $71.99 $0.00 $71.99
503194270 1.00 STOPPER-SPRING $20.99 $0.00 $20.99
250000824 2.00 SCREW HEXAGONAL FLANGE M8 X $2.99 $0.00 $5.98
505072690 2.00 Bushing $15.99 $0.00 $31.98
505074609 1.00 ARM-UPPER $239.99 $0.00 $239.99
293370070 1.00 CIRCLIP $8.99 $0.00 $8.99
505072913 1.00 BALL JOINT $58.99 $0.00 $58.99
250001023 2.00 SCREW HEX. M10 X 60 $2.99 $0.00 $5.98
505074368 1.00 SKI-LEG MACHINED $269.99 $0.00 $269.99
505072392 4.00 WASHER $4.99 $0.00 $19.96
505072143 2.00 BUSHING $10.99 $0.00 $21.98
505072250 8.00 BUSHING $3.99 $0.00 $31.92
505074499 1.00 LOWER ARM LH $299.99 $0.00 $299.99
293370098 1.00 SNAP RING $3.99 $0.00 $3.99




NO RETURNS ON ELECTRICAL PARTS!

|Part # Qty Description Price Discount Total |
505074133 1.00 BALL JOINT $88.99 $0.00 $88.99
503192491 2.00 WASHER $5.99 $0.00 $11.98
232521464 2.00 HEX ELASTIC NUT M12 $2.99 $0.00 $5.98
505072214 2.00 BUSHING-ALUM. $23.99 $0.00 $47.98
505072634 2.00 WEAR PLATE $8.99 $0.00 $17.98
250001024 2.00 SCREW HEX. M10 X 70 $2.99 $0.00 $5.98
250100165 4.00 HEX. FLANGED ELASTIC NUT M10 $0.99 $0.00 $3.96
505074746 1.00 SKI_PILOT DS 3-E B-160 $229.99 $0.00 $229.99
505072976 1.00 HANDLE $43.99 $0.00 $43.99
505071812 2.00 RETAINER $7.99 $0.00 $15.98
505072133 200 RETAINER $8.99 $0.00 $17.98
250000703 1.00 SCREW-HEX.CAP M10 X 130 1SO.40 $11.99 $0.00 $11.99
505073691 1.00 SKI AXEL $17.99 $0.00 $17.99
505074138 1.00 SKI STOPPER $34.99 $0.00 $34.99
502007460 1.00 FRNT BUMPER BLACK $189.99 $0.00 $189.99
293150104 25.00 POP RIVET 3/16 $1.99 $0.00 $49.75
502007549 1.00 FOAM $15.99 $0.00 $15.99
502007789 1.00 FOAM $17.99 $0.00 $17.99
502007675 1.00 BOTTOM PAN - LH $134.99 $0.00 $134.99
518328693 1.00 ASSEMBLY BRACE $373.99 $0.00 $373.99
518333358 1.00 CROSS MEMBER_DIAGONAL REAR L $144 .99 $0.00 $144.99
518330063 1.00 RIGHT MEMBER BLACK ASSEMBLY $144 .99 $0.00 $144 .99
518332692 1.00 MODULE_CHASSIS ENGINE ASSY $669.99 $0.00 $669.99
518329974 2.00 UPPER COLUMN $26.99 $0.00 $53.98
518332096 1.00 MODULE_CHASSIS SUSPENSION $819.99 $0.00 $819.99
293150144 12.00 STAVEX RIVET $0.99 $0.00 $11.88
293150096 8.00 RIVET_HEMLOK 6,4 X 13 $3.99 $0.00 $31.92
293150119 8.00 RIVET (DNR) $5.99 $0.00 $47.92
293150174 10.00 HEMLOCK RIVET $9.99 $0.00 $99.90
250001051 2.00 SCREW-FORMING HEX.HD.FL. M6 X $2.99 $0.00 $5.98
250001048 10.00 SCREW-FORMING HEX.HD.FL. DIN. $3.99 $0.00 $39.90
512061025 1.00 FRONT PTO SUPPORT $38.99 $0.00 $38.99
207585544 1.00 HEX. FLANGED SCREW M8 X 55, $2.99 $0.00 $2.99
Parts Subtotal $4,982.47
Labor

| Description |
Labor Subtotal $3,100.50
Job Subtotal $8,082.97

Approve: Decline: O
All Jobs Subtotal: $8,082.97
Shop Supplies: $100.00
Hazardous Waste Disposal: $4.95
PST - 7.00%: $573.158
GST - 5.00%: $409.399
Total: $9,170.48
Less Deposits: $0.00
Total Due: $9,170.48

> WILL CHARGE $25.00/DAY STORAGE FEE ON REPAIRED UNITS THAT ARE LEFT 4 DAYS AFTER NOTIFICATION OF COMPLETION (Please Initial)

-Insurance companies are subject to a $35.00/day storage fee
-Customer is responsible for charges if warranty is rejected

-We do not assume any responsibility for units left for repairs, storage or other purposes or for articles left in or on units
-We do not provide insurance coverage for vehicles left on the premises whether in for repairs or for any other reason. Insurance coverage is the responsibility of

the owner.,

-We will charge for cleaning units in for repair which are excessively dirty
-30-day warranty applies to work performed and paid for on a repair order. The 30-day period begins when the unit or item is picked up by the customer.
Warranty does not apply to repairs performed on units 10 years old & older.

Page 2 of 3



-All units and or items left after 90 days after the repair date (paid or unpaid) will become the property
-Drain plugs on all watercraft will be left out and it is the customer’s responsibility to install them before use.
-Shop minimum charge is $79.50

Thank you for your Business!

| authorize the above work to be done and acknowledge that | have read and agree to the above terms and conditions.

Signature:

Page 3 of 3



